GOLETA SANITARY DISTRICT

NPDES MONITORING PROGRAM

2015 ANNUAL REPORT

Submitted: March 28, 2016




GOLETA SANITARY DISTRICT

NPDES Monitoring and Reporting Program

2015 Annual Report

Quarterly and Annual Receiving Water Monitoring
Conducted by
Aqguatic Bioassay and Consulting Laboratories, Inc.
29 North Olive Street
Ventura, California 93001
(805)643-5621

Submitted March, 2016



| certify under penalty of law that this document and all attachments were
prepared under my direction or supervision in accordance with a system
designed to assure that qualified personnel properly gather and evaluate
the information submitted. Based on my inquiry of the person or persons
who manage the system, or those persons directly responsible for
gathering the information, the information submitted is, to the best of my
knowledge and belief, true, accurate, and complete. | am aware that there
are significant penalties for submitting false information, including the
possibility of fine and imprisonment for knowing violations.

o _

Robert Hidalgo
Plant Superintendent
Goleta Sanitary District

TH
Date: <t / 2(%’ 20/5



AQUATIC BIOASSAY OCEANOGRAPHIC TEAM

MARINE BIOLOGISTS

S. Johnson, Senior Scientist
Jim Mann, Senior Biologist
Karin Patrick, Senior Biologist
Wendy Willis, Biologist
Brianna Jones, Biologist

MARINE CHEMISTS

R. Gossett (PHYSIS Laboratories)

TAXONOMISTS

A. Phillips, All Groups

BOAT CREW

J. Gelsinger, Captain



CHAPTER 1
INTRODUCTION

The Goleta Sanitary District (GSD) treatment plant operates under Clean Water Act
Section 301(h) which waives secondary treatment requirements. On November 19, 2004
the California Regional Water Quality Control Board, Central Coast Region (RWQCB),
adopted Waste Discharge Requirements (WDR) Order R3-2004-0129 and the United
States Environmental Protection Agency (EPA), Region IX issued NPDES permit CA
0048150 to the Goleta Sanitary District (GSD). A settlement agreement was made a part
of the NPDES 301(h) waiver permit issued in 2004. The settlement agreement required
GSD to upgrade its wasetwater treatment plant to full secondary treatment by November of
2014,

As required by waste discharge requirements GSD submitted an NPDES permit renewal
application to the RWQCB and the EPA in May 2009. At the time of the application
submittal, the District was five years into the ten year conversion schedule described in the
settlement agreement of 2004. Both the RWQCB and the EPA agreed to renew the 301(h)
waiver permit for another five years while GSD continued to make progress to upgrade its
treatment facility. The treatment plant is operating under WDR Order No. R3-2010-0012
and NPDES Permit No. CA0048160 which became effective September 2010.

Although GSD continues to operate the wastewater treatment facility under the 301(h)
waiver provision of the Clean Water Act the final full secondary tie-in of the newly built
structures to the existing plant was completed on May 15 to 16, 2013.

This annual report will discuss the upgade treatment processes, under the following
section: WASTEWATER TREATMENT PROCESS. January through December 2015 the
plant was operating utilizing the full secondary process.

As a condition of the NPDES permit, GSD is required to conduct an extensive monitoring
and reporting program to assess compliance with limitations established by the California
Ocean Plan and the federal Clean Water Act. Under conditions set forth in the permit, GSD
must monitor the influent, effluent, biosolids (sludge), the outfall and diffuser, receiving
water, bottom sediment, and biology to demonstrate that the discharge of wastewater is
not causing adverse impacts on the ocean environment.

The Goleta wastewater treatment plant (WWTP) is located in an unincorporated coastal
area of Santa Barbara County, California. Treated wastewater is discharged to the Pacific
Ocean approximately one mile offshore of Goleta Beach County Park via a south-trending
ocean outfall. The outfall lies within and extends outside of a small embayment formed by
Goleta Point directly to the west.

The Goleta WWTP treats wastewater from the service areas of the Goleta Sanitary District
(GSD), the Goleta West Sanitary District, the University of California at Santa Barbara, the
Santa Barbara Municipal Airport, and certain Santa Barbara County facilities. Existing
agreements among the agencies establish GSD as the owner of the joint wastewater

M\OPS\LAB\Annual Reports - Plant\Annual Report 20152015 chap 1 Introduction.docx
2015 March



Goleta Sanitary District NPDES Monitoring Program Annual Report 2015 2

treatment facilities and assign the responsibility of operation and maintenance of the
facilities to GSD. However, each agency “owns” an “indeterminate, perpetual and
exclusive capacity right” in the facilities and an “easement right of flow through” the
facilities.

WASTEWATER TREATMENT PROCESS

The following discussion focuses on the principal features of GSD's full secondary process
of wastewater and sludge treatment. The performance capacities and characteristics of
the treatment plant are detailed in Chapter 2.

Treatment Plant Facilities

The Goleta Sanitary District Wastewater Treatment Plant is located at One William Moffett
Place, in an unincorporated area of Santa Barbara County, CA. The plant site is
approximately 10 miles west of the City of Santa Barbara, near the Pacific Coast. A
regional view of the study area is shown in Figure 1-1.

On average, over the past 10 years, 2006 to 2015, the plant has discharged about 3.8
million gallons per day (MGD) of treated effluent to the open coastal waters of the Santa
Barbara Channel via an ocean outfall. The treatment plant is currently discharging
municipal wastewater in accordance with NPDES permit CA 0048160. The treatment
plant’s discharge meets the state water quality standards as set forth in the Water Quality
Control Plan for Ocean Waters of California (California Ocean plan) and the federal Clean
Water Act.

Facilities Description

The Goleta wastewater treatment plant underwent it’s first substantial upgrade completed
in June 1988. The upgraded plant was designed to assure compliance with monthly 30-
day average discharge limitations of 63 mg/L for suspended solids and 98 mg/L for BOD
under an average dry weather flow 9.0 MGD. The facility has utilized a split-stream
process of physical and biological treatment until December of 2013. The current
biological treatment is provided by two trickling filters and an aeration basin to achieve full
secondary treatment. The following sections describe the treatment process.

Collection System

Over 190 miles of pipelines collect wastewater that flows almost entirely by gravity to pump
stations located in each agency’s service area. These stations pump the flow to the
treatment facility.

Pump Station and Headworks

Influent from the collection system of each agency is pumped to the treatment plant
headworks where raw wastewater flows through a bar screen which removes large debris.
Influent is then routed to aerated grit tanks where sand and grit are allowed to settle out
and pumped to two cyclone separators, which dumps grit into a hopper for dewatering.
This debris and grit is then transported via truck to a local landfill. Air collected from the
influent pump stations and headworks is scrubbed in two odor reduction towers equipped
with activated carbon.

M \OPS\LAB\Annual Reports - Plant\Annual Report 2015\2015 chap 1 Introduction docx March 2015



Introduction 3

The upgrade of 2013 also included upgrading structures that had reached the end of their
useful life. The headworks upgrade included the installation of two new bar screens with
smaller screen spacing, va inch in order to better remove more inorganic materials and the
installation of two new screening washer/compactor units. The odor reduction tower at the
headworks was removed and replaced with a bioclogical odor reduction tower.

Primary Sedimentation

Wastewater then flows into one of three circular primary sedimentation basins (primary
clarifiers) where solids settling to the bottom and floatable materials rising to the surface
are mechanically collected and pumped to digesters.

No new structures were added to the primary treatment stage as part of the upgrade.
However as part of the renovations performed under the treatment plant upgrade all three
primary clarifiers were drained and inspected. Renovations included replacement of the
boom sweeps, removal and replacement of the sweep motors, the catwalks were sand
blasted and both the catwalks and troughs were painted. Additionally, the concrete around
the effluent trough was deteriorating and this area was patched.

Secondary Treatment

Secondary treatment involves three treatment elements: the biofilter, an aeration basin,
and secondary sedimentation tanks. In the biofilter, primary effluent trickles over plastic
media where bacteria feed on organic wastes, thus removing these wastes from the water.
Effluent from the trickling filter flows to an aeration basin where air is injected and the
effluent is mixed with recirculated sludge from the secondary sedimentation basins. The
resulting biological action coagulates these fine particles and the organic solids settle out
as sludge in two secondary sedimentation tanks. The waste activated sludge (WAS) is
pumped to two new mechanical thickeners and then is pumped to the three anaerobic
digesters. A portion of the secondary process flow can be diverted to the reclamation
facilities for tertiary treatment with gravity filters.

The upgrade included the construction of a new biofilter identical to the existing, demolition
of the solids contact channel and construction of a three train aeration basin with
structures stubbed out for the construction of a fourth train in the future, if needed. New
construction also included a new blower building, two new secondary clarifiers and
construction of various supporting structures, such as pumping stations, interstage pump,
return activated sludge (RAS) station, etc.

Chlorine Contact Channel

The secondary effluent flows to the head of the chlorine contact channel where sodium
hypochlorite is injected to kill bacteria in the effluent. Prior to discharge into the ocean,
sodium bisulfite is added for dechlorination, thus completing the disinfection process.

Sludge Treatment and Biosolids Disposal

Settleable solids and floatable materials from the primary clarifiers are treated in three
heated anaerobic sludge digesters for at least 15 days. Anaerobic digestion decomposes
organic material and produces digester gas composed primarily of methane. This digester

MAOPS\LAB\Nnual Reports - Plant\Annual Report 201512015 chap 1 Introduction docx March 2015



Goleta Sanitary District NPDES Monitoring Program Annual Report 2015 4

gas fuels boilers used to heat sludge in the digesters. Sludge from the digesters then
flows to one of two stabilization basins where it settles and bacteria can continue the
organic decomposition. Stabilized sludge is dredged from the bottom of these basins and
is dewatered by two new screw presses. The digested supernatant from the three
anaerobic digesters can also be diverted from the stabilization basins directly to the two
new screw presses for dewatering.

A small portion of the sludge is air dried in the sludge drying beds and converted into Class
A biosolids, for use by the local community. The screw pressed biosolids, identified as
Class B, were transported by Western Express Inc. to Liberty Composting Inc. located at
12421 Holloway Road, Lost Hills, CA 93249. The administrative office for Western Express
Inc., is located at 1533 E. Shields Ave., Suite F, Fresno, CA 93607. Copies of the
agreement with Liberty Composting and the agreement with Western Express are
available upon request.

A complete biosolids report describing the treatment and disposal process is prepared
each year and submitted to the EPA. The deadline for submittal of this report is Februay
19" of each year.

M \OPS\LAB\Annual Reports - Plant\Annual Report 2015\2015 chap 1 Introduction docx March 2015



Introduction

Figure 1-1. Regional View of the Goleta Valley

\SiN\LUIS OBISPO

POINT CONCEPTION

GOLETA
ANTA BARBARA

STUDY AREA -/ VENTURA

<

~

SANTA ROSA IS.

MAOPS\LAB\ANnual Reports - Plant\Annual Report 2015\2015 chap 1 Introduction.docx

L.OS ANGELES

SANTA CATALINAIS.

March 2015



Goleta Sanitary District NPDES Monitoring Program Annual Report 2015 6

Reclamation Facilitics

On September 13, 1991, the California Regional Water Quality Control Board, Central
Coast Region approved Order No. 91-03 that permits the Goleta Sanitary District to
produce up to 3.0 MGD of reclaimed water. The reclaimed water produced at the Goleta
Sanitary District is distributed by the Goleta Water District for use within their service area.
Reclaimed water is used for landscape irrigation and for incidental uses including
construction dust control and compaction, and to flush toilets within several buildings
located in Goleta. The Goleta Water District is regulated by separate water reclamation
requirements.

Secondary effluent enters the reclamation facilities where a flash mixer disperses
aluminum sulfate (alum) and polymer into the water. The flocculated suspension is then
filtered through a bed of anthracite coal where the floc is removed. The filtered water then
flows to a chlorine contact tank where sodium hypochlorite is added for disinfection. The
highly chlorinated treated water then flows to a 3 million-gallon underground storage tank
where it is stored until needed. Reclaimed water is distributed throughout the Goleta
Valley by a distribution system operated and maintained by the Goleta Water District.

An annual report describing the reclamation treatment process, operational parameters,
water quality, and production rates is prepared and sumbitted to the RWQCB by January
31%.

No changes were made to the reclamation facilities as part of the 2013 upgrade.

Ocean Outfall

The treated secondary effluent is discharged to the ocean through an outfall pipe that
extends 5800 feet offshore and terminates at a depth of approximately 92 feet below Mean
Lower Low Water (MLLW) level. At the pipe terminus, a multi-port diffuser with 36, four
inch diameter ports mixes one part of effluent with approximately 122 parts of seawater
(Tetra Tech, Inc. 1993) to achieve a high initial wastewater dilution.

No changes were made to the outfall as part of the 2013 upgrade.

Staff

Mr. Steve Wagner, P.E., currently serves as GSD's General Manager and District
Engineer. The General Manager is responsible for overall operation and performance of
the treatment plant.

Ten state certified treatment plant operators operate the wastewater treatment plant under
the direction of Mr. Robert Hidalgo, the District Plant Superintendent. Mr. Hidalgo also
supervises the treatment plant's industrial waste staff. Mr. Chuck Smolnikar, supervises
the maintenance staff and the laboratory is under the direction of Ms. Lena Cox, the
Laboratory Supervisor. The grade and certification number of operations, maintenance,
and laboratory personnel employed during the 2015 operational year are shown in Table
1-1.

MAOPS\LAB\ANnual Reports - Planb\Annual Report 2015\2015 chap 1 Introduction docx March 2015



Introduction

Table 1-1. Goleta Sanitary District Operation Staff, 2015

California
Staff Grade Certification
No.
Operators
Robert Hidalgo Y 6905
Todd Frederick Vv 27633
John Crisman Vv 28857
Stephen Conklin [l 7065
Ricardo Lopez 1§} 10756
Francisco M. [l 10893
Lemus
Pete Regis [ 28277
Jes Hulbert l 28266
Morgan Lee I 28400
River Ferrara I 28488
Lab Technologist
Lena Cox v 90334003
Jacob Broad Il 1308213493
Robert Hidalgo [ 741
Teresa Kistner | 99076111
Todd Frederick I 60731013
Maintenance Technologist
Carl Easter Il 110662004
John Corral | 770
Robert Hidalgo I 1087
Mark Bumgarner || 1308210330
Electrical / Instrumentation
Charles Smolnikar | I [60172004